Join the FPV revolution with InsideFPV
Fly like never before with InsideFPV
Discover a whole new world with InsideFPV
Join the FPV revolution with InsideFPV
Fly like never before with InsideFPV
Discover a whole new world with InsideFPV

India's First Company to provide Plug and Fly FPV Drones

HGLRC Veyron30CR 3″ CineWhoop Frame Kit

The Veyron30CR 3″ CineWhoop Frame Kit by HGLRC is a lightweight frame made out of 3K carbon fiber and has a  motor distance of 140mm to […]

Color

Black, Pink, Yellow

3,340.34 excl GST

Total:

excl GST

The Veyron30CR 3″ CineWhoop Frame Kit by HGLRC is a lightweight frame made out of 3K carbon fiber and has a  motor distance of 140mm to perfectly fit the Caddx Polar Vista Digital HD System. Suitable for 3″ props, 19X19mm camera, and 4S/6S 750mAh-1300mAh batteries!

Features

  • Supports (20×20-25.5×25.5) mounting holes
  • Supports both AIO/stack installing at the same time. Equipped with 2004 Aeolus motors, ultra-lightweight and have a super long flight time.
  • Using mold EVA protecting ducts, super durable.

Specifications

  • Model:Veyron30CR Cinewhoop Frame
  • Material:3K carbon fiber
  • Type:3 inches Frame
  • Wheelbase:140mm
  • Size:215*190mm
  • Top plate:1.5mm
  • Bottom plate:2mm
  • Space:25mm
  • Flight control mounting hole:20x20mm/25.5×25.5mm
  • Support camera:19*19mm
  • Weight:106.6g

Recommended Parts (Not Included)

  • Flight control:Zeus25/F722 MINI
  • Motor:14XX/16XX/18XX
  • ESC:Zeus25A-40A
  • Camera:19X19mm
  • Propeller:3 inches
  • Battery:4S/6S 750mAh 1300mAh

Includes

  • 1x 1.5mm top plate
  • 1x 2mm bottom plate
  • 2x Mold Ducts
  • 4x protection half EVA Foam
  • 1x 4P cable
  • 1x Type C female
  • 1x Type C male
  • 1x Micro male
  • 1x round head screw M5*20
  • 4x round head screws M3*25
  • 1x round head screw M3*20
  • 4x round head screws M2*20
  • 8x cup head screws M2*7
  • 14x round head screws M2*6
  • 2x round head screws M2*4
  • 4x Round head screw M2*5
  • 2x M2*8 Nylon columns
  • 1x M5 self-locking nut
  • 5x M3 self-locking nuts
  • 4x M2 self-locking nuts
  • 4x M3*8 shock absorbing balls
  • 4x M2*4 shock absorption columns
  • 2x battery straps 15x200mm
  • 1x battery non-slip pad
  • 1x TPU black naked GoPro fixing mount
  • 1x TPU black GoPro fixing mount
  • 1x TPU black SMA antenna mount
  • 1x TPU black DJI antenna mount
  • 1x TPU black DJI Air Unit mount
  • 1x TPU black Receiver mount
  • 1x TPU black landing protector

For more such awesome Frames: https://insidefpv.com/product-category/frames/cinewhoops/

Follow us on Linkedin for latest updates: https://in.linkedin.com/company/inside-fpv